Test Results Report

RATING COUNCI ®

1738 Excelsior Avenue « Oakland, CA 94602 e Toll-free (866) 465-2523 « Fax (510) 482-4421 « www.coolroofs.org

g T YPE OF TEST | T
’ (check only ONE; separate copy to be filled out for each type of test) /
; E/ Initial Rating Test (new product and reformulations) E
; O  Aged Rating Test (CRRC Product ID # ) :
. [
v Z TP 72T ITIIITTIIITIIITIITTITTIIITT e

Section A; 1-10: Licensed Seller/Other Manufacturer and Product Information (this section to be
filled out by licensee prior to sending to Laboratory)

1. CRRC Licensed Seller/OM Company 2. Contact Name
Pazkar Ltd. Dr. Nitsa Galili

3. Company Address 4. Contact Address (if different from #3)
PO Box 2030, Alon Tavor Industrial Zone
Afula, Israel 18000

5. Email Address 6. Phone Voice
nitsag@pazkar.co.il +972-4-6423170
7. CRRC License Seller/OM ID Number 8. Phone Fax
+972-4-6528295
9. Product/Brand Name, Model Name/Number 10. Brief Description (incl. color)
480-3-026; 480-8-036 Master Roof-White Polymeric Waterproofing and Coating
Material

Section B; 11-16: Color Family Representative Element Information (This section is only for
establishing a color family for factory-applied metal coatings or factory-coated metals — skip if not
applicable. See Procedure 3 for details)

11. CRRC Color Family (from Table 1 in CRRC Procedure #3)

12. CRRC Approved Color Family Color Properties Ranges and Default Radiative Properties (from Table 1 in
Procedure #3):

L range - a range - b range - Default TSR Default TE

13. Formula Name/ Number 14. Resin or Material Type

15. Measured Color Properties (see footnote' for equipment set-up):
L range value a range value b range value

16. The undersigned certifies that, to the best of his/her knowledge, the measurements contained herein are true and
accurate (color measuring party or applicant if same):

Responsible Person’s Printed Name Signature Date

' Color Measurement Equipment Specification: 0°450 Geometry with 100 observer, D65 light source and Hunter L,a,b
color space
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Section C; 17-24: Accredited Independent Testing Laboratory Test Results and Signature (this

section to be filled out by AITL only)

17. Laboratory ID (Initial Ratings) MTi
19. Lab Report ID (Initial Ratings) CX02E6A

18. Laboratory ID (Aged Ratings)
20. Lab report ID (Aged Ratings)

21. Tested Initial Radiative Properties: (Air mass of 1.5 used in reflectance measurements B/(check for verification)

21a. Group A—MFR. Batch # 480-3-026

Solar Thermal

Panel ID Reflectance Emittance

1. 1 88.3% 0.87
2. 2 88.3% 0.87
3. 3 88.2% 0.87
Batch Average 88.267% 0.870

121b. Group B—MFR. Batch # 480-8-036

Solar Thermal

Panel ID Reflectance Emittance

1. 6 88.5% 0.86
2, #@ 88.4% 0.86
3. 8 88.5% 0.87
Batch Average 88.467% 0.863

Sample 1 (Batch A):
SR

ST
TE

Sample 2 (Batch B):

21c. Results if preparing samples according to CRRC-1 Section 3.5 E (using CRRC-1 Method #1):

/

SR TE

21d. Average for all initial tests (2 decimal places): Solar Reflectance (SR) 88.37% Thermal Emittance (TE) 0.87

CRRC-1 section 3.5.1 E for instructions)

21e. Presumed Non-Variegated Particle or Gravel Coated Roofing Product 5-Point Reflectance Test Results: (See

Average Reflectance

21f. Air mass of 1.5 used in reflectance measurements

Bl/(check box to confirm)

22. Tested Aged Radiative Properties:

22a. Hot/Humid Climate Exposure 22b. Cold/Temperate Exposure 22c. Hot/Dry Climate Exposure

Solar Thermal Solar Thermal Solar Thermal
Panel ID Reflectance Emittance | Panel ID Reflectance Emittance | Panel ID Reflectance Emittance
15 1. 1.
2. 2 2
3: 3. 3.
22d. Results if preparing samples according to CRRC-1 Section 3.5 E (using CRRC-1 Method #1):
Sample 1 (Batch A&B): =/  Sample 2 (Batch A&B): / Sample 3 (Batch A&B):  /

SR TE SR TE SR TE

22e. Average for all initial tests (2 decimal places): Solar Reflectance (SR)

Thermal Emittance (TE)

22f. Air mass of 1.5 used in reflectance measurements

O (check box to confirm)

23. Tests conducted:

24. The undersigned certifies that, to the best of his/her
knowledge, the measurements contained herein are true
and accurate:

o N A% 4
R?)onsibl erson’s Printed Name

Type Initial Test Aged Test
O E903 Test Date Date
O EI1918 Test Date Date
/C1549 Test Date 5-16-06  Date
w/C1371 Test Date 5-16-06  Date
Date Date

O CRRC-1 Method #1

sp?lsible Person’s Signature (Initial Tests)  Date

Responsible Person’s Signature (Aged Tests) Date
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